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CUSTOMER NAME: SHANGHAI YIBEI SAFETY EQUIPMENT CO.,LTD., 

ADDRESS: 3/301, 3255 SHENGANG RD, 201611 SHANGHAI, CHINA 

 

Sample Name : Fireman axe with high-voltage insulation handle 

Manufacturer : SHANGHAI YIBEI SAFETY EQUIPMENT CO.,LTD., 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
SGS Ref. No. : SHIN1907050570PS 

Date of Receipt  : Jul 18, 2019 

Testing Start Date  : Jul 18, 2019 

Testing End Date : Jul 24, 2019 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical 
Service (Shanghai)Co., Ltd. 

 
Jane Deng 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  Withstand Voltage Provided by client See result  /  

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/ : Not Apply to the judgment. 
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Test Item: Withstand Voltage 

Sample Description: Fireman axe 

Test Method: Provided by client 

Test Condition: 

Test temperature: 23±2℃ 

Surround medium: air 

Test point: 3 

Test site: The distance from the sample tail is 3cm、9cm、15cm 

voltage application: 2 kV DC/12 kV DC 

 Withstand Voltage duration: 2 Voltage each 3min 

Test Result: 

Specimen 
Application Voltage 

(kV) 

Application Time 

(min) 
Test Result 

YIBEI 
2 3 

No flashover or breakdown 
12 3 

YIBEI SAFETY 
2 3 

No flashover or breakdown 
12 3 
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Test Photo: 

  
During test (YIBEI) During test (YIBEI SAFETY) 

  
Before test After test  
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Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 

Withstand voltage 

tester console 
JTKZ-5KVA P-207-1 2018-11-2 2019-11-1 

 

******** End of report******** 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

In the territory of the People's Republic of China, the test report without CMA logo expresses the test 

report shall only be used for client scientific research, teaching, internal quality control, product 

research and development, etc…and just for client internal reference. 

 


